
MIX N' GO
MODELS MC3SEA, MC3SBA (B&S)

MINI CONCRETE STEEL DRUM MIXERS

MODELS MC3PEA, MC3PBA (B&S)
MINI CONCRETE PLASTIC DRUM MIXERS

EFFECTIVE S/N 230502698

PARTS MANUAL

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.

Revision #6 (05/15/25)

To find the latest revision of this publication or 
associated operation manual, visit our website 

at: www.multiquip.com

http://www.multiquip.com


PAGE 2 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

TABLE OF CONTENTS

Multiquip Mix N' Go 
Portable Concrete MiXer
Explanation Of Code In Remarks Column................ 4
Suggested Spare Parts............................................ 5

Component Drawings
Nameplate And Decals Assembly......................... 6–7
Mixer Assembly (Steel Drum)..............................8–11
Mixer Assembly (Plastic Drum)......................... 12–15

 NOTICE
Specifications and part numbers are subject to change 
without notice.



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 3

NOTES



PAGE 4 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

EXPLANATION OF CODE IN REMARKS COLUMN
The following section explains the different symbols and 
remarks used in the Parts section of this manual. Use the 
help numbers found on the back page of the manual if there 
are any questions. 

SAMPLE PARTS LIST
NO. PART NO. PART NAME QTY. REMARKS
1 12345 BOLT .....................1 .....INCLUDES ITEMS W/%
2%  WASHER, 1/4 IN. ..........NOT SOLD SEPARATELY
2% 12347 WASHER, 3/8 IN. ..1 .....MQ-45T ONLY
3 12348 HOSE ..................A/R ...MAKE LOCALLY
4 12349 BEARING ..............1 .....S/N 2345B AND ABOVE

NO. Column
Unique Symbols — All items with same unique symbol 
(@, #, +, %, or >) in the number column belong to the 
same assembly or kit, which is indicated by a note in 
the “Remarks” column. 
Duplicate Item Numbers — Duplicate numbers indicate 
multiple part numbers, which are in effect for the same 
general item, such as different size saw blade guards in 
use or a part that has been updated on newer versions 
of the same machine. 

PART NO. Column
Numbers Used — Part numbers can be indicated by a 
number, a blank entry, or TBD. 
TBD (To Be Determined) is generally used to show a 
part that has not been assigned a formal part number 
at the time of publication.
A blank entry generally indicates that the item is not sold 
separately or is not sold by Multiquip. Other entries will 
be clarifi ed in the “Remarks” Column. 

NOTICE
The contents and part numbers listed in the parts 
section are subject to change without notice. Multiquip 
does not guarantee the availability of the parts listed.

NOTICE
When ordering a part that has more than one item 
number listed, check the remarks column for help in 
determining the proper part to order. 

QTY. Column
Numbers Used — Item quantity can be indicated by a 
number, a blank entry, or A/R.
A/R (As Required) is generally used for hoses or other 
parts that are sold in bulk and cut to length.
A blank entry generally indicates that the item is not 
sold separately. Other entries will be clarifi ed in the 
“Remarks” Column. 

REMARKS Column
Some of the most common notes found in the “Remarks” 
Column are listed below. Other additional notes needed 
to describe the item can also be shown.
Assembly/Kit — All items on the parts list with the 
same unique symbol will be included when this item is 
purchased.
Indicated by:

“INCLUDES ITEMS W/(unique symbol)” 
Serial Number Break — Used to list an effective serial 
number range where a particular part is used.
Indicated by: 

“S/N XXXXX AND BELOW”
“S/N XXXX AND ABOVE”
“S/N XXXX TO S/N XXX”

Specifi c Model Number Use — Indicates that the part 
is used only with the specifi c model number or model 
number variant listed. It can also be used to show a 
part is NOT used on a specifi c model or model number 
variant. 
Indicated by:

“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” — Indicates that the part can 
be purchased at any hardware shop or made out of 
available items. Examples include battery cables, shims, 
and certain washers and nuts.
“Not Sold Separately” — Indicates that an item cannot 
be purchased as a separate item and is either part of an 
assembly/kit that can be purchased, or is not available 
for sale through Multiquip.



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 5

SUGGESTED SPARE PARTS
MIX N' GO MIXER WITH B&S 3.5HP GASOLINE
ENGINE AND BALDOR 3/4 ELECTRIC MOTOR
1 to 3 units 
Qty.	 P/N	 Description
2............DM1840.................V-BELT, A23 (ELECTRIC MOTOR)
2............MS-01....................V-BELT, A24 (GASOLINE)
2............34712.....................V-BELT, A25 (GASOLINE, USED W/ B&S MODEL 0831320181B1)

 NOTICE
Part numbers on this Suggested Spare Parts list may 
supersede/replace the part numbers shown in the 
following parts lists.



PAGE 6 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

NAMEPLATE AND DECALS ASSY.

WARNING!

ALARMA!

AVERTISSEMENT!

ENGLISH -W
ARNING!T O

REDUCET HE RISK OFIN JURY, USERM
USTREAD

AND UNDERSTANDIN STRUCTION MANUAL

ESPAÑOL - ATENCION!P ARARE DUCIR ELRIESGOD
EL LESIONES ELU SUARIO DEBEL EER Y ENTENDER EL MANUAL DE INSTRUCCIONES

FRANÇAIS - ATTENTION! AFIN DEDIMI NUERLE
RISQUED E BLESSURES L’UTILISATEURD OITLIR E ETC OMPRENDRE CE MANUEL D’ INSTRUCTIONS

DCL251

WARNING!
ALARMA!

AVERTISSEMENT!

ENGLISH - WARNING! TO REDUCE THE RISK OF INJURY, USER MUST READ AND UNDERSTAND INSTRUCTION MANUAL
ESPAÑOL - ATENCION! PARA REDUCIR EL RIESGO DEL LESIONES EL USUARIO DEBE LEER Y ENTENDER EL MANUAL DE INSTRUCCIONES
FRANÇAIS - ATTENTION! AFIN DE DIMINUER LE RISQUE DE BLESSURES L’UTILISATEUR DOIT LIRE ET COMPRENDRE CE MANUEL D’ INSTRUCTIONS

DCL251

6. ALWAYS check V-belt before starting mixer.

1. Read owner’s manual before operating mixer.

50 feet
(15.24 meters)      

No. 12 Wire No. 10 Wire No. 8 Wire No. 6 Wire

100 feet
(30.48 meters)      

75 feet
(22.86 meters)      

200 feet
(60.96 meters)      

EXTENSION CORD SIZE

GASOLINE ENGINE
    Make sure engine is turned off and spark plug wire is 
    disconnected before cleaning mixer.

    DO NOT operate mixer in an enclosed area, proper
    ventilation is required.

    ALWAYS stop the engine and allow engine to cool before
    adding fuel or oil.

    ALWAYS check fuel, oil and air filter before starting engine.

MOTEUR À ESSENCE
    Assurez vous que le moteur est arrêté et que le fil de la bougie est débranché avant
    de nettoyer le malaxeur.

    N’ UTILISEZ pas le malaxeur dans un endroit fermé, il est nécessaire de travailler
    dans un endroit avec une bonne aération.

    VEUILLEZ toujours vé la courroie avant de mettre le malaxeur en marche.

    VÉRIFIEZ toujours le niveau d’essence et d’huile ainsi que le filtre à air avant de
    mettre le moteur en marche.

2. Keep unauthorized and untrained people away
    from mixer during operation.
3. Make sure all safety devices (guards) are in place
    before mixer is started.
4. Keep hands and fingers away from moving objects.

5. NEVER leave mixer unattended when operating.

6. SIEMPRE inspeccione la banda antes de encender la mezcladora.

1. Lea el manual de operació antes de usar la mezcladora.

2. Mantenga personas que no estén autorizadas o capacitadas
    alejades de la mezcladora durante el funcionamiento de la
    máquina.
3. Asegúreseque todos los aparatos de seguridad estén 
    trabajando apropiadamente antes de usar la mezcladora.
4. Mantenga las monos y dedos alejados de objetos en moviminto.

5. NUNCA se aleje de la mezclaora mientras ésta, este trabajando! 6. VEUILLEZ toujours vérifier la courroie avant de mettre le malaxeur en marche.

1. Lisez le manual d’ utilisation avant d’ utiliser le le malaxeur.

2. Seul un personnel qualifié peut être authorisé à se trouver à proximité
    du malaxeur quand il est en opération.
3. Assurez vous que tous les dispositifs de sécurité sont en place avant
    de mettre le malaxeur en marche.
4. Gardez les mains et doigts loin de toute piè en mouvement.

5. NE LAISSEZ  jamais le malaxeur sans surveillance quand il est en opération.

WARNING! ADVERTENCIA! AVERTISSEMENT!

MÁQUINAS DE GASOLINA
    Asegure que la máquina  este apagada y el alambre de la bujía
    este desconectado antes de empezar a limpiar la mezcladora.

    NO encienda la mezcladora en una área cerrada; es necesario
    estar en una área que tenga apropiada ventilación.

    SIEMPRE apague la máquina y permita que se enfrie antes de
    ponerle gasolina o aceite. 

    SIEMPRE revise la gasolina, aceite, y el filtro del air antes de
    encender la máquina.

50 pieds
(15.24 métres)      

Cable
 Numéro 12

TAILLE DE LA RALLONGE
Cable

 Numéro 10
Cable

 Numéro 8
Cable

 Numéro 6

50 pieds
(15.24 métres)      

50 pieds
(15.24 métres)      

50 pieds
(15.24 métres)      

50 pies
(15.24 metros)      

Alambre
Numéro 12

100 pies
(30.48 metros)      

75 pies
(22.86 metros)      

200 pies
(60.96 metros)      

TAMAÑO DE EXTENSIÓN
Alambre

Numéro 10
Alambre

Numéro 8
Alambre

Numéro 6

ELECTRIC MOTOR
    Make sure power cord has been disconnected from power
    source before cleaning mixer.

    ALWAYS use an extension cord of proper size, see chart
    below:

    This electric motor is for 115 VAC operation only.
    

MOTEUR ÉLECTRIQUE
    Assures vous toujours que le cable a été débranché de la prise de 
    courant avant de nettoyer le malaxeur.

    Il faut toujours utiliser une rallonge de taille appropriée, veuillez s’il vous
    référer au diagramme suivant:

    Ce moteur électrique à été conçu pour opération à 115 volts seulement.

MOTOR ELÉCTRICO
   Asegúrese que el cable de corriente esté de empezar a limpiar
   la mezcladora.

   SIEMPRE use el tamaño de extensiones de alambre indicado
   como muestra el diagrama abajo:

    Este motor elétrico está solamente capacitado para corriente
    alterna de 115 voltios.
    

REMOVE BOLT AND FILL
WITH EP. 90 GEAR OIL

ELECTRIC
MOTOR

CHECK DAILY

NEVER! OPERATE MIXER WITH
 V-BELT COVER REMOVED.

MOTOR
ELÉCTRICO

MOTEUR
ÉLECTRIQUE

ÔTEZ LE BOULON ET 
REMPLISSEZ AVEC DE I’HUILE 
EP. 90 À ENGRENAGES

NUNCA! MANEJE LA MEZCLADORA
SIN LA COBERTURA DE BANDA-V
REMOVIDA.

N’ UTILISEZ! JAMAIS LE MALAXEUR
SANS LE COUVERCLE DE LA COURROIE.

DCL250

ELECTRIC
MOTOR

MOTOR
ELÉCTRICO

MOTEUR
ÉLECTRIQUE

REMOVER  EL TORÑILLO Y
LLENAR CON ACEITE DE
ENGRNAJE  EP. 90

 REVISAR DIARIO
 VÉRIFIEZ QUOTIDIENNEMENT

4

6
.

ch
e
ck

V
-b

e
ltb

e
fo

r
e

s
ta

rt
in

g
m

ix
e
r.

A
L
W

A
Y

S

1
.
R

e
a
d

o
w

n
e
r’

s
m

a
n
u
a
lb

e
fo

re
o
p
e
ra

tin
g

m
ix

e
r .

E
L

E
C

T
R

IC
M

O
T

O
R

M
a
ke

su
re

p
o
w

e
rc

o
rd

h
a
s

b
e
e
n

d
is

c
o
n
n
e
ct

e
d
fr

o
m

p
o
w

e
r

so
u

rc
e

b
e
fo

re
cl

e
a
n
in

g
m

ix
e
r.

u
se

a
n

e
xt

e
n
s
io

n
co

rd
o

f
p

ro
p
e
r

si
z
e
,
se

e
ch

a
r

t
b
e
lo

w
:

A
L
W

A
Y

S

5
0

fe
e

t
(1

5
.2

4
m

e
te

rs
)

N
o

.1
2

W
ir

e
N

o
.1

0
W

ir
e

N
o

.8
W

ir
e

N
o

.6
W

ir
e

1
0

0
fe

e
t

(3
0

.4
8

m
e

te
rs

)
7

5
fe

e
t

(2
2

.8
6

m
e

te
rs

)
2

0
0

fe
e

t
(6

0
.9

6
m

e
te

rs
)

E
X

T
E

N
S

IO
N

C
O

R
D

S
IZ

E

T
h
is

e
le

ct
ri
c

m
o
to

ri
s

fo
r

.
1
15

V
A

C
o

p
e
ra

ti
o

n
o
n

ly

G
A

S
O

L
IN

E
E

N
G

IN
E

M
a
ke

s
u
re

e
n
g
in

e
is

tu
rn

e
d

o
ff

a
n
d

s
p
a
rk

p
lu

g
w

ir
e

is
d
is

co
n
n
e
ct

e
d

b
e

fo
re

cl
e
a
n
in

g
m

ix
e
r.

o
p
e
ra

te
m

ix
e
r

in
a
n

e
n
cl

o
se

d
a

re
a
,p

r
o

p
e
r

ve
n
til

a
tio

n
is

re
q
u
ir

e
d
.

D
O

N
O

T

st
o
p
th

e
e
n
g
in

e
a
n

d
a

llo
w

e
n
g
in

e
to

co
o
lb

e
fo

re
a
d
d
in

g
fu

e
lo

r
o
il.

A
L
W

A
Y

S ch
e

ck
fu

e
l,o

il
a
n
d

a
ir
fil

t
e

r
b
e
fo

re
st

a
rt

in
g

e
n
g
in

e
.

A
L
W

A
Y

S

M
O

T
E

U
R

É
L

E
C

T
R

IQ
U

E
A

ss
u
re

sv
o
u
s

to
u
jo

u
rs

q
u
e
le

ca
b
l

e
a

é
té

d
é
b
ra

n
ch

é
d
e
la

p
ri
s

e
d
e

c
o
u
ra

n
ta

va
n
td

e
n
e

tt
o

ye
rl

e
m

a
la

xe
u
r.

Ilf
a
u
t
to

u
jo

u
rs

u
til

is
e

ru
n
e

ra
llo

n
g
e

d
e

ta
ill

e
a

p
p
ro

p
ri
é
e
,
ve

u
ill

e
z

s’
il

v
o
u
s

ré
fé

re
r

a
u

d
ia

g
ra

m
m

e
su

iv
a
n

t:

C
e

m
o
te

u
r

é
le

ct
ri
q
u
e
à
é
té

c
o
n

çu
p

o
u
ro

p
é

ra
ti

o
n

à
1
1
5

v
o

lt
s

se
u
le

m
e
n
t.

M
O

T
E

U
R

À
E

S
S

E
N

C
E

A
ss

u
re

zv
o
u
sq

u
e
le

m
o
te

u
r

e
st

a
rr

ê
té

e
tq

u
e

le
fil

d
e

la
b

o
u
g
ie

e
st

d
é
b
ra

n
ch

é
a

va
n
td

e
n
e

tt
o
ye

r
le

m
a
la

xe
u
r.

p
a
sl

e
m

a
la

xe
u

rd
a
n
su

n
e

n
d
ro

it
fe

rm
é
,
il

e
st

n
é
c
e
ss

a
ir
e

d
e
tr

a
va

ill
e

rd
a
n
su

n
e
n
d

ro
it

a
ve

cu
n
e

b
o
n
n
e
a
é

ra
tio

n
.

N
’U

T
IL

IS
E

Z

to
u
jo

u
rs

vé
la

co
u
rr

o
ie

a
va

n
td

e
m

e
tt
re

le
m

a
la

xe
u
re

n
m

a
rc

h
e
.

V
E

U
IL

L
E

Z to
u

jo
u
rs

le
n
iv

e
a
u

d
’e

ss
e
n
ce

e
t

d
’h

u
ile

a
in

si
q
u

e
le

filt
re

à
a
ir

a
va

n
td

e
m

e
tt
re

le
m

o
te

u
re

n
m

a
rc

h
e
.

V
É

R
IF

IE
Z

R
E

M
O

V
E

B
O

L
T

A
N

D
F

IL
L

W
IT

H
E

P
.9

0
G

E
A

R
O

IL

E
L
E

C
T

R
IC

M
O

T
O

R

C
H

E
C

K
D

A
IL

Y

N
E

V
E

R
!O

P
E

R
A

T
E

M
IX

E
R

W
IT

H
V

-B
E

L
T

C
O

V
E

R
R

E
M

O
V

E
D

.

M
O

T
O

R
E

L
É

C
T

R
IC

O

M
O

T
E

U
R

É
L
E

C
T

R
IQ

U
E

R
E

V
IS

A
R

D
IA

R
IO

Ô
T

E
Z

L
E

B
O

U
L
O

N
E

T
R

E
M

P
L
IS

S
E

Z
A

V
E

C
D

E
I’H

U
I

L
E

E
P

.9
0
À

E
N

G
R

E
N

A
G

E
S

2
.

K
e
e
p

u
n
a
u
th

o
ri
ze

d
a

n
d

u
n
tr

a
in

e
d

p
e
o
p

le
a
w

a
y

fr
o
m

m
ix

e
rd

u
ri

n
g
o
p
e
r

a
tio

n
.

3
.
M

a
ke

su
re

a
ll

sa
fe

ty
d
e
vi

ce
s

(g
u
a
rd

s)
a

re
in

p
l
a

ce
b

e
fo

re
m

ix
e
ri
ss

t
a
rt

e
d
.

4
.
K

e
e

p
h
a
n
d
sa

n
d
fin

g
e
rs

a
w

a
y

fr
o
m

m
o
vi

n
g
o
b
je

ct
s.

5
.

le
a
v
e
m

ix
e
ru

n
a
t
te

n
d
e

d
w

h
e
n
o
p
e
r

a
tin

g
.

N
E

V
E

R

6
.

in
sp

e
cc

io
n
e
la

b
a
n
d

a
a

n
te

sd
e

e
n
ce

n
d
e
rl
a

m
e
zc

la
d
o
ra

.
S

IE
M

P
R

E

1
.L

e
a

e
lm

a
n
u
a
ld

e
o

p
e
ra

ci
ó

a
n
te

sd
e

u
sa

r
la

m
e

zc
la

d
o
ra

.

2
.
M

a
n
te

n
g
a

p
e
rs

o
n
a
sq

u
e
n
o

e
st

é
n

a
u
to

ri
za

d
a
so

ca
p
a
ci

ta
d
a
s

a
le

ja
d
e
s

d
e
la

m
e

zc
la

d
o

ra
d

u
ra

n
te

e
lf

u
n

ci
o
n
a
m

ie
n
to

d
e
la

m
á
q
u
in

a
.

3
.A

se
g
ú
re

se
q
u
e
to

d
o
sl

o
sa

p
a

ra
to

s
d
e

s
e
g
u
ri
d

a
d

e
st

é
n

tr
a

b
a
ja

n
d
o
a
p

ro
p
ia

d
a
m

e
n
te

a
n
te

sd
e

u
sa

r
la

m
e
zc

la
d
o
ra

.
4

.
M

a
n
te

n
g
a

la
s

m
o
n
o
s

yd
e
d
o
sa

le
j
a

d
o
sd

e
o
b
je

to
se

n
m

o
vi

m
in

to
.

5
.

se
a
le

je
d
e
la

m
e
zc

la
o
ra

m
ie

n
tr

a
sé

s
ta

,e
s

te
tr

a
b
a
ja

n
d
o
!

N
U

N
C

A

6
.

to
u
jo

u
rs

v
é
ri
fie

r
la

co
u
rr

o
ie

a
v

a
n
td

e
m

e
tt
re

le
m

a
la

xe
u
r

e
n

m
a
rc

h
e
.

V
E

U
IL

L
E

Z

1
.
L

is
e
zl

e
m

a
n
u
a
ld

’u
til

is
a
tio

n
a
va

n
t

d
’u

til
is

e
r

le
le

m
a
la

xe
u
r.

2
.
S

e
u
lu

n
p

e
rs

o
n
n
e
lq

u
a
lifi

é
p

e
u
t
ê

tr
e

a
u
th

o
ri
sé

à
se

tr
o

u
ve

r
à

p
ro

xi
m

ité
d
u

m
a
la

xe
u
rq

u
a
n

d
il

e
st

e
n

o
p
é
ra

tio
n
.

3
.A

ss
u
re

zv
o
u
sq

u
e
to

u
s

le
s

d
is

p
o
s
iti

fs
d
e

sé
cu

ri
té

s
o
n

te
n

p
la

ce
a
va

n
t

d
e

m
e

tt
re

le
m

a
la

xe
u
r

e
n

m
a
rc

h
e
.

4
.
G

a
rd

e
z

le
s

m
a
in

se
t
d

o
ig

ts
lo

in
d

e
to

u
te

p
iè

e
n

m
o
u
ve

m
e
n
t.

5
.

ja
m

a
is

le
m

a
la

xe
u
r

sa
n
s

su
rv

e
ill

a
n

ce
q
u
a
n

d
il

e
st

e
n

o
p
é
ra

tio
n
.

N
E

L
A

IS
S

E
Z

W
A

R
N

IN
G

!
A

D
V

E
R

T
E

N
C

IA
!

A
V

E
R

T
IS

S
E

M
E

N
T

!

N
U

N
C

A
!

M
A

N
E

JE
L

A
M

E
Z

C
L
A

D
O

R
A

S
IN

L
A

C
O

B
E

R
T

U
R

A
D

E
B

A
N

D
A

-V
R

E
M

O
V

ID
A

.

N
’U

T
IL

IS
E

Z
!J

A
M

A
I

S
L

E
M

A
L

A
X

E
U

R
S

A
N

S
L

E
C

O
U

V
E

R
C

L
E

D
E

L
A

C
O

U
R

R
O

IE
.

D
C

L
2
5

0

M
O

T
O

R
E

L
É

C
T

R
IC

O
A

se
g
ú
re

se
q
u

e
e
lc

a
b
le

d
e
co

rr
ie

n
te

e
st

é
d

e
e

m
p
e
za

ra
lim

p
ia

r
la

m
e
zc

la
d
o
ra

.

u
se

e
lt

a
m

a
ñ
o

d
e

e
xt

e
n
s
io

n
e

sd
e

a
la

m
b
re

in
d
ic

a
d
o

co
m

o
m

u
e
s
tr

a
e
ld

ia
g

ra
m

a
a
b
a
jo

:
S

IE
M

P
R

E

E
s
te

m
o
to

r
e
lé

tr
ic

o
e

st
á

d
e

.
s
o

la
m

e
n

te
c
a

p
a
c
it

a
d

o
p

a
ra

c
o

rr
ie

n
te

a
lt

e
rn

a
1
15

v
o

lt
io

s

M
Á

Q
U

IN
A

S
D

E
G

A
S

O
L

IN
A

A
se

g
u

re
q
u
e

la
m

á
q
u
in

a
e
st

e
a
p
a

g
a
d
a

ye
la

la
m

b
re

d
e
la

b
u
jí

a
e

st
e
d

e
sc

o
n

e
ct

a
d
o
a
n

te
sd

e
e
m

p
e

za
r

a
lim

p
ia

r
la

m
e

zc
la

d
o
ra

.

e
n
ci

e
n
d
a

la
m

e
zc

la
d
o
ra

e
n

u
n
a
á
re

a
ce

rr
a

d
a
;e

sn
e
ce

sa
ri

o
e
st

a
re

n
u

n
a

á
re

a
q
u

e
te

n
g
a
a
p

ro
p
ia

d
a

ve
n
til

a
c

ió
n
.

N
O

a
p
a
g
u
e

la
m

á
q
u
in

a
y

p
e
rm

ita
q
u
e

se
e
n

fr
ie

a
n
te

s
d
e

p
o
n
e
r l
e

g
a
so

l in
a

o
a
ce

ite
.

S
IE

M
P

R
E re

vi
se

la
g
a

so
lin

a
,a

ce
ite

,
y

e
lfi

ltr
o

d
e
l
a
ir

a
n
te

s
d
e

e
n
ce

n
d
e
r

la
m

á
q
u
in

a
.

S
IE

M
P

R
E

5
0
p
ie

d
s

(1
5
.2

4
m

é
tr

e
s)

C
a
b
le

N
u
m

é
ro

1
2

TA
IL

L
E

D
E

L
A

R
A

L
L

O
N

G
E

C
a
b
le

N
u
m

é
ro

1
0

C
a
b
le

N
u
m

é
ro

8
C

a
b
le

N
u
m

é
ro

6

5
0
p
ie

d
s

(1
5
.2

4
m

é
tr

e
s)

5
0
p
ie

d
s

(1
5

.2
4
m

é
tr

e
s)

5
0
p
ie

d
s

(1
5
.2

4
m

é
tr

e
s)

5
0
p
ie

s
(1

5
.2

4
m

e
tr

o
s)

A
la

m
b
re

N
u
m

é
ro

1
2

1
0
0
p

ie
s

(3
0
.4

8
m

e
tr

o
s)

7
5
p
ie

s
(2

2
.8

6
m

e
tr

o
s)

2
0
0
p

ie
s

(6
0
.9

6
m

e
tr

o
s)

TA
M

A
Ñ

O
D

E
E

X
T

E
N

S
IÓ

N
A

la
m

b
re

N
u
m

é
ro

1
0

A
la

m
b
re

N
u
m

é
ro

8
A

la
m

b
re

N
u
m

é
ro

6

V
É

R
IF

IE
Z

Q
U

O
T

ID
IE

N
N

E
M

E
N

T

E
L
E

C
T

R
IC

M
O

T
O

R

M
O

T
O

R
E

L
É

C
T

R
IC

O

M
O

T
E

U
R

É
L
E

C
T

R
IQ

U
E

R
E

M
O

V
E

R
E

L
T

O
R

Ñ
IL

L
O

Y
L
L
E

N
A

R
C

O
N

A
C

E
IT

E
D

E
E

N
G

R
N

A
JE

E
P

.9
0

WARNING!

ALARMA!

AVERTISSEMENT!

ENGLISH - WARNING! TO REDUCE TH E
RISK OFIN JURY, USER MUST READ AND UNDERSTAND INSTRUCTION MANUAL

ESPAÑOL - ATENCION! PARA REDUCIR ELRI ESGO DEL LESIONESELUSUARI O DEBE LEER Y ENTENDER EL MANUAL DE INSTRUCCIONE

S

FRANÇAIS - ATTENTION! AFIN DE DIMINUERLE RISQUEDEBLESSURE S L’UTILISATEUR DOIT LIRE ET COMPRENDRECE MANUEL D’ IN STRUCTIO
NS

MODEL

SERIAL NO.

YEAR

2
1

3



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 7

NAMEPLATE AND DECALS ASSY.
NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 DCL251	 DECAL: WARNING MQ	 1
2	 510165	 DECAL: MQ MIX N GO	 1
3		  DECAL: NAMEPLATE........................................1.................CONTACT MQ PARTS DEPT.
4	 DCL250	 DECAL: WARNING MAINTENANCE	 1



PAGE 8 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

MIXER ASSY. (STEEL DRUM)

HONDAG100

ELECTRIC
MOTOR

2
3

4

34

5
6

7

5

9

10

11

12 13

14

15

16

17

49

19
20

25

26
27

29

28

27 54

26

29

30

31

32

32

33
32

31

35

36 38

37

39

40

58
41

42

43

44

47

45

46

48

45

34

46

18

25

26B

26A

26B

56

51

57

59

50

24

23

22

55

21

1

40



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 9

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1#	 DM3150	 HEX HEAD BOLT M12 X 70	 1
2#	 DM1356	 OIL FILLER PLUG M14 X 2 X 15L	 1
3#	 DM1912	 HEX NUT M10	 2
4#	 DM355	 HEX HEAD BOLT M8 X P1.25 X 24L	 3
5#	 DM3151	 FLAT WASHER M12	 2
6#	 DM3152	 HEX NUT M12	 1
7	 SP9012	 TOGGLE SWITCH	 1
9#	 DM1320	 GEAR BOX BACK COVER	 1
10#	 DM1357	 GEAR BOX SEAL  	 1
11	 DM1380	 BELT GUARD STEEL, GASOLINE ENGINE	 1
11	 DM1830P	 BELT GUARD PLASTIC, ELECTRIC	 1
12	 DM1821	 DRIVE PULLEY..................................................1.................ELECTRIC MOTOR ONLY
13	 DM1822	 SET SCREW M6 X 12L	 1
14	 DM2020	 BOLT M6 X 18	 2
15	 DM1840	 V-BELT, A23........................................................1.................ELECTRIC MOTOR ONLY
16	 DM1332	 NUT M12	 1
17	 DM1810	 GEARBOX PULLEY	 1
18#	 DM1353	 OIL SEAL 20 X 42.5 X 10	 1
19#	 DM1352	 BEARING RACE 6004	 1
20#	 DM1331	 WORM GEAR	 1
21#	 DM1310	 GEARBOX CASE	 1
22#	 DM1351	 BEARING RACE 6006	 1
23#	 DM1333	 GEAR & SHAFT	 1
24#	 DM1351	 BEARING RACE 6006	 1
25	 DM1741	 WASHER	 2
26	 DM1730	 TIRE, PNEUMATIC	 2
26A	 DM1740	 AXLE	 1
26B	 DM1742	 COTTER PIN
27	 DM1641	 HEX NUT M8	 2
28	 DM2021	 NUT	 2
29	 DM1911	 HEX HEAD BOLT M10 X P1.5 X 40L	 3
30	 DM1141	 DRUM LOCK	 1

MIXER ASSY. (STEEL DRUM)



PAGE 10 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

MIXER ASSY. (STEEL DRUM CONT'D.)

HONDAG100

ELECTRIC
MOTOR

2
3

4

34

5
6

7

5

9

10

11

12 13

14

15

16

17

49

19
20

25

26
27

29

28

27 54

26

29

30

31

32

32

33
32

31

35

36 38

37

39

40

58
41

42

43

44

47

45

46

48

45

34

46

18

25

26B

26A

26B

56

51

57

59

50

24

23

22

55

21

1

40



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 11

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
31	 DM1527	 HEX NUT M10	 2
32	 DM1524	 BOLT	 2
33	 DM1400	 STEEL BARREL	 1
34	 DM1414	 BLADE, STEEL BARREL	 2
35@	 DM1613	 HANDLE GRIP, RUBBER	 2
36@	 DM1630	 TOP COVER CLAMP	 2
37@	 DM1631	 SCREW 5.5 X 25	 2
38@	 DM1632	 LOCK WASHER	 2
39@	 DM1620	 TOP COVER, PLASTIC	 1
40	 DM1640	 BOLT M8 SPECIAL DOME HEAD	 2
41$	 DM1221	 STAND, ADAPTER 	 1
42$	 DM1212	 STAND, BOTTOM LH (2 BOSS)	 1
43$	 DM1213	 STAND, BOTTOM RH (1 BOSS)	 1
44$	 DM1231	 CLIP LINCH PIN	 1
45	 DM3050	 NUT M8	 4
46	 DM3051	 BOLT M8 X 35	 4
47	 DM3000	 ENGINE MOUNT (GASOLINE)	 1
48	 0831320181B1	 ENGINE, B&S.....................................................1.................REPLACES ITEMS W/ %
48%	 9123211040E1	 ENGINE, 3.5 HP B&S ENGINE 3.5HP N/L/S.....1.................NO LONGER AVAILABLE
48%	 0933320180E1	 ENGINE, 3.5 HP B&S ENGINE 3.5HP N/L/S.....1.................NO LONGER AVAILABLE
48%	 0943320127B1	 ENGINE, 3.5 HP B&S ENGINE 3.5HP N/L/S.....1.................NO LONGER AVAILABLE
48	 0831320181B1	 B&S ENGINE (EPA 2011) 3.5 HP	 1
49#	 DM1358	 RETAINER RING	 1
50	 34579	 MOTOR, ELECTRIC 3/4 H.P.	 1
51	 DM1300	 GEARBOX ASSEMBLY......................................1.................INCLUDES ITEMS/#
52	 MS01	 V-BELT, A24 .......................................................1.................GASOLINE ENGINE ONLY
52	 34712	 V-BELT, A25........................................................1.................USED W/ ENG.  P/N 0831320181B1
53	 EM901006	 DRIVE PULLEY..................................................1.................GASOLINE ENGINE ONLY
54	 DM1105	 MAIN FRAME	 1
55#	 DM1354	 SEAL, OIL	 1
56	 DM1600	 PLASTIC COVER ASSY.....................................1.................INCLUDES ITEMS W/@
57	 34588	 EXTENSION, HANDLE.......................................2.................USED W/ ENG.  P/N 0831320181B1
58	 DM1200	 STAND ASSY......................................................1.................INCLUDES ITEMS W/ $
59#	 DM1340	 BRONZE BUSHING	 1

MIXER ASSY. (STEEL DRUM CONT'D.)



PAGE 12 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

MIXER ASSY. (PLASTIC DRUM)

ELECTRIC
MOTOR

2
3

4

3
4

1
5

6

7

5

9

10

11

12
13

14

16

17

49

19
20

25

26
27

29

28

27 56

2526

29

30

31

32

32
31

35
36 38

37

39

40

41

42
43

44

47

45

46

48

53

45

34

46

18

50

15

51

58

52

32

33

54

OPTIONAL  
SUPPORT
 STAND

59

60

24

23

22

55

21

40

57

26B

26B

26A



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 13

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1#	 DM3150	 HEX HEAD BOLT M12 X 70	 1
2#	 DM1356	 OIL FILLER PLUG M14 X 2 X 15L	 1
3#	 DM1912	 HEX NUT M10	 2
4#	 DM355	 HEX HEAD BOLT M8 X P1.25 X 24L	 3
5#	 DM3151	 FLAT WASHER M12	 2
6#	 DM3152	 HEX NUT M12	 1
7	 SP9012	 TOGGLE SWITCH	 1
9#	 DM1320	 GEAR BOX BACK COVER	 1
10#	 DM1357	 GEAR BOX SEAL  	 1
11	 DM1380	 BELT GUARD	 1
12	 DM1821	 DRIVE PULLEY..................................................1.................ELECTRIC MOTOR ONLY
13	 DM1822	 SET SCREW M6 X 12L	 1
14	 DM2020	 BOLT M6 X 18	 2
15	 DM1840	 V-BELT, A23........................................................1.................ELECTRIC MOTOR ONLY
16	 DM1332	 NUT M12	 1
17	 DM1810	 GEARBOX PULLEY	 1
18#	 DM1353	 OIL SEAL 20 X 42.5 X 10	 1
19#	 DM1352	 BEARING RACE 6004	 1
20#	 DM1331	 WORM GEAR	 1
21#	 DM1310	 GEARBOX CASE	 1
22#	 DM1351	 BEARING RACE 6006	 1
23#	 DM1333	 GEAR & SHAFT	 1
24#	 DM1351	 BEARING RACE 6006	 1
25	 DM1741	 WASHER	 2
26	 DM1730	 TIRE, PNEUMATIC	 2
26A	 DM1740	 AXLE	 1
26B	 DM1742	 COTTER PIN	 2
27	 DM1641	 HEX NUT M8	 2
28	 DM2021	 NUT	 2
29	 DM1911	 HEX HEAD BOLT M10 X P1.5 X 40L	 3
30	 DM1141	 DRUM LOCK	 1

MIXER ASSY. (PLASTIC DRUM)



PAGE 14 — MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) 

MIXER ASSY. (PLASTIC DRUM CONT'D.)

ELECTRIC
MOTOR

2
3

4

3
4

1
5

6

7

5

9

10

11

12
13

14

16

17

49

19
20

25

26
27

29

28

27 56

2526

29

30

31

32

32
31

35
36 38

37

39

40

41

42
43

44

47

45

46

48

53

45

34

46

18

50

15

51

58

52

32

33

54

OPTIONAL  
SUPPORT
 STAND

59

60

24

23

22

55

21

40

57

26B

26B

26A



MIX N' GO MIXER • PARTS MANUAL — REV. #6 (05/15/25) — PAGE 15

MIXER ASSY. (PLASTIC DRUM CONT'D.)
NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
31*	 DM1527	 HEX NUT M10	 12
32*	 DM1524	 BOLT	 12
33	 DM1500	 PLASTIC BARREL ASSY....................................1.................INCLUDES ITEMS W/ *
34*	 DM1531	 BLADE, BARREL	 2
35@	 DM1613	 HANDLE GRIP, RUBBER	 2
36@	 DM1630	 TOP COVER CLAMP	 2
37@	 DM1631	 SCREW 5.5 X 25	 2
38@	 DM1632	 LOCK WASHER	 2
39@	 DM1620	 TOP COVER, PLASTIC	 1
40	 DM1640	 BOLT M8 SPECIAL DOME HEAD	 2
41$	 DM1221	 STAND, ADAPTER	 1
42$	 DM1212	 STAND, BOTTOM LH (2 BOSS)	 1
43$	 DM1213	 STAND, BOTTOM RH (1 BOSS)	 1
44$	 DM1231	 CLIP LINCH PIN	 1
45	 DM3050	 NUT, M8 X 35	 4
46	 DM3051	 BOLT, M8 X 35	 4
47	 DM3000	 ENGINE MOUNT (GASOLINE)	 1
48	 0831320181B1	 ENGINE, B&S.....................................................1.................REPLACES ITEMS W/ %
48%	 9123211040E1	 ENGINE, 3.5 HP B&S N/L/S...............................1.................NO LONGER AVAILABLE
48%	 0933320180E1	 ENGINE, 3.5 HP B&S N/L/S...............................1.................NO LONGER AVAILABLE
48%	 0943320127B1	 ENGINE, 3.5 HP B&S N/L/S...............................1.................NO LONGER AVAILABLE
49#	 DM1358	 RETAINER RING	 1
50	 34579	 MOTOR, ELECTRIC 3/4 HP	 1
51	 DM1300	 GEAR BOX ASSEMBLY.....................................1.................INCLUDES ITEMS W/ #
52	 MS01	 V-BELT, A24........................................................1.................GASOLINE ENGINE ONLY
52	 34712	 V-BELT, A25........................................................1.................USED W/ ENG. P/N 0831320181B1
53	 EM901006	 DRIVE PULLEY..................................................1.................GASOLINE ENGINE ONLY
54*	 DM1521	 MOUNTING PLATE	 1
55#	 DM1354	 SEAL, OIL	 1
56	 DM1105	 MAIN FRAME	 1
57	 DM1600	 PLASTIC COVER ASSY.....................................1.................INCLUDES ITEMS W/ @
58	 DM1200	 STAND ASSEMBLY............................................1.................INCLUDES ITEMS W/ $
59	 34588	 EXTENSION HANDLE........................................2.................USED W/ ENG. P/N 0831320181B1
60#	 DM1340	 BRONZE BUSHING	 1



PARTS MANUAL

HERE’S HOW TO GET HELPHERE’S HOW TO GET HELP
PLEASE HAVE THE MODEL AND SERIAL

NUMBER ON-HAND WHEN CALLING

© COPYRIGHT 2025, MULTIQUIP INC.

Multiquip Inc . and  the MQ logo are registered trademarks of Multiquip Inc. and may not be used, reproduced, or altered without written permission. All other trademarks are the property 
of their respective owners and used with permission. 

This manual MUST accompany the equipment at all times. This manual is considered a permanent part of the equipment and should remain with the unit if resold. 

The information and specifi cations included in this publication were in effect at the time of approval for printing. Illustrations, descriptions, references and technical data contained in 
this manual are for guidance only and may not be considered as binding. Multiquip Inc. reserves the right to discontinue or change specifi cations, design or the information published 
in this publication at any time without notice and without incurring any obligations.

UNITED STATES
Multiquip Inc.
(310) 537- 3700 
6141 Katella Avenue Suite 200
Cypress, CA  90630 
 E-MAIL: mq@multiquip.com
WEBSITE: www.multiquip.com

CANADA
Multiquip
(450) 625-2244
4110 Industriel Boul.
Laval, Quebec, Canada H7L 6V3
 E-MAIL : infocanada@multiquip.com

  UNITED KINGDOM
Multiquip (UK) Limited Head Offi ce 

0161 339 2223
Unit 2, Northpoint Industrial Estate, Globe Lane,
Dukinfi eld, Cheshire SK16 4UJ
 E-MAIL : sales@multiquip.co.uk


